

STI Medication and Condoms Order Form

Speak with an STI nurse at: 905-688-3817
 Toll Free: 1-800-263-7248
niagararegion.ca/health

Complete and return this form
 by fax to 905-688-6063.

Physician stamp/label

Treatments

For treatment alternatives, contact 905-688-3817 ext. 7723

Gonorrhea	Chlamydia	Syphilis
Preferred Treatment: Ceftriaxone 500 mg IM (two x 250 mg vials)	Preferred Treatment: Doxycycline 100 mg PO BID (seven days) or Azithromycin 1 g PO (four x 250 mg tablets)	Primary, Secondary, Early Latent less than one year duration: Benzathine Penicillin G 2.4 million U IM in a single dose Late latent, more than one year of indeterminate duration: Benzathine Penicillin G 2.4 million U IM once a week for three consecutive weeks

Family physician/NPs:	Fax:
Address:	Postal code:
Contact:	City: Phone:

Medication	Treatment Dose	Doses Requested
Azithromycin, 250 mg tabs	Four tabs/1 gram (max 15 doses)	
Doxycycline, 100 mg tabs	14 tabs - one tab po BID x seven days (max five doses)	
Ceftriaxone, 250 mg vial	Two vials/ 500 mg (max three doses) Includes lidocaine (preferred dilutant) and sterile water for lidocaine allergy	
Benzathine Penicillin G, two syringes	Two syringes/ 2.4 million U IM (Max three doses) Orders including benzathine penicillin G require a consultation with a sexual health nurse before the medication can be released	
Condoms	Plain lubricated, Bags of 100 condoms (max two)	

Pick up / Delivery Options:

Include with monthly vaccine delivery Benzathine penicillin G delivery	Pick up: St. Catharines Sexual Health Centre, 277 Welland Ave. (your order will be ready for pick up within three business days)
---	---

Visit niagararegion.ca to stay up-to-date on pertinent information.